y Mower

811-0255A

Wheel Rotar
(Cat. No. 811-4423A)

22" High

16



22’ High Wheel Rotary Mower

w 811-0255A
350 (Cat. No. 811-4423A)
PARTS LIST
Ret. Ref.
No. Part No. Description No. Part No. Description
1 144204 1 Decal - Blade Warning . 26 126466 Adaptor Assembly-Blade
2 071076 Handle — Upper 27 030353 Blade — 22" ’
3 715037 Nut — Hex 1/4-20 Keps 28 106005 Washer. — Blade
4 780536 Control — Throttle 29 467829 Spacer — Stop
5 050674 Cable — Engine Control 30 152496 Bolt — Blade
6 151836 Bolt — Handle . 31 457168 Bolt — Engine
7 150235 Nut — Wing 5/16-18 32 775585 Spring
8 152074 Rope Stop 33 461665 Washer — Lock
9 151761 Pin 34 150730 Boit — Shoulder
10 110379 Cable Tie 35 715417 Washer — 3/8 Flat
1 764290 Rivet 36 498691 Wheel Assembly — 8"
12 106914 Clip 37 071647 Yoke
13 111617 Trailing Shield 38 150201 Washer — Curved
14 150623 Screw — Casing 39 133488 Deflector — Muifler
15 150318 Clamp — Casing 40 152629 Bolt — Eye
16 772251 Bracket 41 . 715292 Bolt 1/4-20 x 1 Hex
17 120048 Screw — Mutfler Deflector 42 132001 Bearing — Ball
18 144063 Decal — Danger 43 451724 Nut Hex — 5/16-18 Locking
19 106880 Handle — Bail 44 040411 Wheel — 16"
20 463935 Deflector 45 028118 Plate — Wheel
21 450320 Bolt — 5/16-18 x 1 Hex Head 46 715508 Nut — 1/4-20 Locking
22 151753 Nut — Acorn 47 106963 Baifle
23 028985 Housing — 22" 48 715201 Bolt — Hex 3/8-16 x 3/4 Hex Head
24 451492 Nut — Hex 3/8-16 Locking 49 151613 Bolt — 10-32 x 3/8 Sem
25 150276 Key 50 103424 Spacer — Wheel — Rear
51 151647 Bolt 3/8-16 x 4 Hex
52 458687 Bolt-10-24x1/2 Hex

53 452318 Nut-10-24 Locking




